
108 www.raider.bg
EXPLODED VIEW OF  RDP-BCLM20

№ description
1 handle assy
2 cable clip
3 plate
4 grass bag top cover
5 flat washer
6 grass bag
7 screw 4x16
8 grass bag support
9 rear blanking cap
10 nut cover
11 cotter
12 flat washer
13 rear wheel 8''
14 rear wheel axle
15 screw 5x16
16 front wheel axle pressing plate
17 cover
18 deck
19 fan
20 blade
21 blade screw M10*23
22 right deck decorative cover
23 front wheel 6''
24 front wheel axle
25 balance weight
26 nut M6
27 front connectong rod
28 height adjusting tension spring
29 left deck decorative cover
30 self lock pin
31 tension spring pressing plate
32 motor assy
33 screw 6.3*25
34 flat washer
35 connecting rod axle
36 connecting rod support
37 height adjusting torsion spring
38 height adjusting rod
39 rear connectong rod
40 bolt M6x65
41 left handle fixed seat
42 cable pressing plate
43 right handle fixed seat
44 pressing plate
45 knob nut
46 pressing plate
47 handle fixing cover
48 bolt M6x50
49 lower handle
50 nut M4
51 top cover

front decorative cover
dust proof mat

53 height adjusting plate
54 bolt M4x16
55 height adjusting handle
56 transparency cover
57 transparency cover torsion spring
58 long pin
59 play pin spring
60 short pin
61 key
62 key hanger
63 screw 4*10
64 top handle
65 rear cover
66 rear cover torsion spring
67 rear cover axle
68 battery case assy
69 screws
70 grass bag handle
71 height adjusting handle

52

№ description
1 handle assy
2 cable clip
3 plate
4 grass bag top cover
5 flat washer
6 grass bag
7 screw 4x16
8 grass bag support
9 rear blanking cap
10 nut cover
11 cotter
12 flat washer
13 rear wheel 8''
14 rear wheel axle
15 screw 5x16
16 front wheel axle pressing plate
17 cover
18 deck
19 fan
20 blade
21 blade screw M10*23
22 right deck decorative cover
23 front wheel 6''
24 front wheel axle
25 balance weight
26 nut M6
27 front connectong rod
28 height adjusting tension spring
29 left deck decorative cover
30 self lock pin
31 tension spring pressing plate
32 motor assy
33 screw 6.3*25
34 flat washer
35 connecting rod axle
36 connecting rod support
37 height adjusting torsion spring
38 height adjusting rod
39 rear connectong rod
40 bolt M6x65
41 left handle fixed seat
42 cable pressing plate
43 right handle fixed seat
44 pressing plate
45 knob nut
46 pressing plate
47 handle fixing cover
48 bolt M6x50
49 lower handle
50 nut M4
51 top cover

front decorative cover
dust proof mat

53 height adjusting plate
54 bolt M4x16
55 height adjusting handle
56 transparency cover
57 transparency cover torsion spring
58 long pin
59 play pin spring
60 short pin
61 key
62 key hanger
63 screw 4*10
64 top handle
65 rear cover
66 rear cover torsion spring
67 rear cover axle
68 battery case assy
69 screws
70 grass bag handle
71 height adjusting handle

52


